ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS

Panel Bed-F/Q
Assembly Instructions

Friendly Customer Service

Satisfaction Guarantees: Any problems with assembly,
quality, or return, please feel free to contact us directly.

Contact us

Phone: +1 (901) 347-2181 (US) Mon-Fri 9am - 5pm (PST)
E-Mail: support@jocisland.com (Get efficienct answer within 12 hours)

IMPORTANT

Please follow the instruction manuals and use a pad to protect
the product during your assembly.

-

\
_ .
ANY S @ %
®
J
4 N
= gi )Qf

/

___________________________________________________

Note:
1. Should be assembled on flat ground to keep balance.
2. Before completing the installation, do not tighten the screws.

- —_—— e ——— -
S,

N e e e e e e e Em e e mm Em Em o o Em e Em e e e Em e e o mm Em e m Em e e e mm o mm mm e o e e e e o e e = = = e

required.

@I For easier and better assembly, 2 or more adults are

115



ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS
PARTS LIST

4PCS 4PCS

1PC

\

|
PC 1PCS Short 2PCS

2PCS

(11
@
pc | &

N

\

\

1PC
NUT

1PC
®
1PC S 1PC
Ruler - Use this ruler to help correctly identify the screws @ ' @

1
1] 5 10 15 20 25 30 35 40 45 50 55 60 65 70 75 80 85 90 95 100 105 110 115 120 125 130 135 140 145 150 155 160 165 170
HH|HHlHH|HHlHH|HH!HH|HH|HH|HH|\H\|\\Hl\\H|\\Hl\H\|\H\l\H\|\H\l\H\|\\\\l\H\|\H\l\H\|HH|HH|HH|H\\|H\\lH\\|H\\l\H\|\H\|HH|HH| -
\\\\\\\\\x;
- 2PCS B 1PC

The lenath of the screw is measured from the rod part excluding the screw cap (30mm screw shown)

2115 3/15



ASSEMBLY INSTRUCTIONS

/ ) )
3PCS N 1PC 1PC
o / 7
/ oo
2PCS 1PC 1PC
LK
5 ”
N
B
<=
o 4PCS t'/ 1PC
(B [ C
Msx12  White zinc M8x20 M8x25 Color Zinc
28PCS 18PCS 2PCS
_ (E_ (F_ S
W& Whizsepggc M8x35 30PCS M8x50 17PCS
M) o o
S
S S
ST4.2x12
M8x60  6pcs 4PCS M8 1PC
e ) o
M8 1PC 4PCS

4/15

ASSEMBLY INSTRUCTIONS

\

6PCS

-

Do not completel
tighten screw F.

don't fully tighten

Install screws loosely;

N(é All nuts are assembled facing downwards

Please ensure that the edges
between the parts are aligned

o
M8x50

14PCS

5/15




ASSEMBLY INSTRUCTIONS

1PC

5PCS

M8x20

M8x30

Ol

B

ASSEMBLY INSTRUCTIONS

white zinc D

plate is as shown in the diagram.

” On part 11, the orientation of the iron

Do not completely
tighten screw E.

|

8PCS

QD
M8x35

E

white zinc

7715

6/15



ASSEMBLY INSTRUCTIONS

Please ensure that the installation direction
of part 26 is consistent with the image

4PCS

2PCS

Color Zinc— L

-

Please tighten screw E that was not tightened in step six during this step.

4PCS

1PC

ASSEMBLY INSTRUCTIONS

white zinc

A M8x12 16PCS

16PCS

8/15

9/15



ASSEMBLY INSTRUCTIONS

- ASSEMBLY INSTRUCTIONS

-
[72] 7]
) el o | o
o
AN
n o
1313 83
[e0]
= ®= =
| o

Note: The nut is on this surface

11/15

\

e ,/

Hang the side panel on screws F usin

10/15




_ ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS

59
e}
= N — 28
C pr Cd ©° G o m.ur
sl 7 ]
° 7 £3
)
< 5 2
o - =
£ \w&"‘. 23
a VL
= P | KMF?\ 58
fe / \E._i\ Y €
a \\ 4 \§ Cm
N /
; [/
o))
5 N
o : /
e S N
© : = {
o —
7
o)
N Ne)
(7] w0  —
oo
E\§/ g |a 8 |/
~ X <
N\ N
Q- —— /6 /A Bl Q o o
o pElg || § 5
ol o ®© %4.
< %)
| L s -
C
ko)
..... ©
L 2
o
< %
S X
5 \\
/ / / / V)i nla 3
4 4 4 -—
\ 2 \
)
<
o
e
cC Y —
ko)
E \
o)
=
g /\
> \ ==
<) /AN .
& N
@ N/ 2 / \
®
> ® . BE¥\
/7 0T a
\\@ d,mm//
(0] ©
0O /
) o N D ¢ /.
4 C
. g L+e
\
283
% wn.met
% 00«5 ® ¢
L LI g2<3m3
©C 5o 03z &
¥ 30l
O~ &
Q0o g 0OoOoD
m..m..&..ms...ur.
|n.un.muu..mw
cCO0OT O+ Ccw
e%ahdsp
S 3525002
J L S20FE ®zy )

13/15

12/15



ASSEMBLY INSTRUCTIONS

Please make sure to check that all screws are

tightened after completing the entire installation.

ASSEMBLY INSTRUCTIONS

15/15

14/15



